
 

 

Interactions within wastewater systems 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Jeroen Gerardus Langeveld





 

 

 
 
 

Interactions within wastewater systems 
 
 
 
 

Proefschrift 
 

ter verkrijging van de graad van doctor 
aan de Technische Universiteit Delft, 

op gezag van de Rector Magnificus prof.dr.ir. J.T. Fokkema, 
voorzitter van het College voor Promoties, 

in het openbaar te verdedigen op vrijdag 10 september 2004 om 10.30 uur 
door Jeroen Gerardus LANGEVELD 

civiel ingenieur 
geboren te Delft. 



 

 iv 

Dit proefschrift is goedgekeurd door de promotoren: 
Prof.dr.ir. F.H.L.R. Clemens 
Prof.ir. J.H.J.M. van der Graaf 
[...]
One of the conclusions of chapter 2 is that knowledge of the fluctuations in the influent in 
terms of flow and composition is essential to be able to predict wwtp performance in terms of 
effluent quality. The sensitivity of wwtp performance to fluctuations in the influent can be 
assessed by either measured data or simulations with a dynamic model. In literature, the 
latter is widely applied (e.g. [Leinweber (2002), Bruns (1999)]), whereas the former is often 
impossible due to a lack of data. Within this chapter both approaches were adopted in order 
to discuss the extent in which fluctuations in the influent are important to wwtp performance. 
Subsequently, the sensitivity of wwtp performance to fluctuations in the influent is used in a 
problem oriented approach to derive minimum requirements for sewer process models. 
 
3.2 Material and methods 
The performance of wwtps is affected by fluctuations in the influent, as described in chapter 
2. In order to identify the extent in which influent fluctuations exert a significant influence on 
the effluent quality, the effect of influent fluctuations was analysed based on both 
measurement data and model simulations for a representative wwtp.  
This section describes the selection of the parameters used in the analyses as well as the 
selection of the representative wwtp.  
 
3.2.1 Selection of parameters and processes 
The performance of a wwtp in terms of effluent quality is normally assessed by a limited 
number of parameters, listed in table 3.1. The sensitivity of these effluent parameters to 
fluctuations in influent flow and composition depends to a large extent on the dominant 
processes involved in the removal of these substances. Table 3.1 summarises the dominant 
physical-chemical and biological processes affecting the effluent quality.  
 
Table 3.1 Dominant removal mechanisms at a wwtp (PC = primary clarifier, AS = activated 

sludge system, SC = secondary clarifier). 
Parameter 
in effluent 

Involved processes primary process 
driver in influent  

dominant time scale 

COD/BOD PC: settling 
AS: adsorption and 
oxidation 
SC: settling, thickening 

flow 
COD/BOD load 
 
Flow 

PC: hydraulic retention time (hours) 
AS: 1/growth rate (hours) 
 
SC: hydraulic retention time (hours) 

NH4 AS: nitrification NKj – NH4 load 1/growth rate (day) 
NO3 AS, SC denitrification NKj – NH4 load 

CODbiodegradable load 
1/growth rate (hours) 

PO4 PC: settling 
AS: bio-P-removal 
chemical P-removal 
(precipitation) 
SC: settling, thickening 

flow 
Ptot, VFA load 
Ptot load 
 
Flow 

PC: hydraulic retention time (hours) 
AS: 1/growth rate, uptake rate (day) 
reaction time (minutes) 
 
SC: hydraulic retention time (hours) 

SS SC: settling, thickening Flow hydraulic retention time (hours) 
 
The selection of the parameters and associated processes to be taken into account within 
this chapter is based on the criterion of additional information on the sensitivity of the effluent 
quality to qualitative fluctuations of the wwtp influent.  
 
COD removal at a wwtp is a rather robust process. For wide ranges of influent loads, the 
wwtp usually produces high quality effluent with respect to COD [Urbaniak (1998); Leinweber 
(2002)]. The same phenomenon was observed in data from Dutch wwtps, as illustrated for 



Chapter 3 Interactions within wastewater systems 

 44 

the low loaded wwtp ‘Katwoude’ in figure 3.1. Even influent loads of COD of up to 3 times the 
average dwf loading do not affect the effluent concentration of COD or BOD. In addition, the 
COD and BOD concentration in the effluent is not sensitive to fluctuations in the influent flow, 
as illustrated in figure 3.2. Consequently, the COD concentration in the effluent does not give 
information on the sensitivity of COD removal to fluctuations in the COD load and flow of the 
influent. Therefore, COD removal was not studied in detail. 

 
Figure 3.1 Influent COD load vs. effluent COD and BOD concentrations (upper graph) and COD 

and BOD load (lower graph). Wwtp Katwoude. Average dwf COD loading is 6815 kg 
O2/d. COD and BOD concentrations are flow proportional 24-hour values. The effluent 
quality does not deteriorate with an increasing loading of the wwtp, which indicates 
that the wwtp is rather robust with respect to the COD influent loading. The high peaks 
in the effluent quality cannot be explained by the influent load. 

 



Wastewater treatment and influent fluctuations 

 45

 
Figure 3.2 Influent flow vs. effluent concentrations BOD and COD (upper graph) and loads of 

BOD and COD in the effluent (lower graph), measured in 24 h flow proportional 24 
hour samples. The effluent load of COD increases with the influent flow, although this 
effect is only due to the increased effluent flow, as the effluent concentrations do not 
increase with the flow. 

 
Nitrogen removal normally involves nitrification and subsequently denitrification. Especially 
nitrification is reported to be very sensitive to influent fluctuations. [Durchschlag et al. (1991), 
Müller and Krauth (1998)]. [Bruns (1999)] identifies nitrification to be an indicator process for 
wastewater system performance, as this process reacts most sensitively and directly to 
influent fluctuations. Consequently, the sensitivity of nitrogen removal to influent fluctuations 
was analysed in more detail. 

 
Phosphate removal can be realised by bio-P removal and/or physical-chemical P removal. 
Bio-P removal necessitates VFAs, anaerobic conditions and a sufficient reaction time [Meijer 
(2004)]. All factors may easily be violated during wwf, as the increased influent flow may 
have an elevated oxygen concentration and a, due to reduced hydrolysis in the sewer 
system, reduced VFA concentration. Contrary to the nitrogen removal, phosphate removal 
has with chemical precipitation an easily applicable alternative to biological removal. 
Chemical precipitation is often applied at wwtps in the Netherlands in addition to bio-P 
removal. As a result, phosphate removal is not considered to be relevant with respect to the 
impact of influent fluctuations on wwtp effluent quality. With respect to sludge production and 
operational costs (chemicals), however, the impact of influent fluctuations related to 
phosphate removal can be significant. A discussion of sludge production is considered 
beyond the scope of this thesis.  
 



Chapter 3 Interactions within wastewater systems 

 46 

Secondary clarifiers are generally considered to be sensitive to hydraulic influent fluctuations 
[e.g. Bruns (1999), Müller and Krauth (1998) and Harremoës et al. (1993)]. Consequently, 
the secondary clarifier affects all pollutants associated with particles, such as COD, Ptot and 
NKj. As such, knowledge of the performance of the secondary clarifier is essential to be able 
to predict overall wwtp performance. However, given the importance of secondary clarifier to 
overall wwtp performance, secondary clarifiers are controlled in such a way that release of 
sludge, even as high influent flows, see figure 3.2, does not occur. Consequently, studying 
the performance of the secondary clarifiers on full scale wwtps will not result in improved 
understanding of the qualitative interactions within wastewater systems. Therefore, the 
performance of the secondary clarifiers was not studied in detail. The impact of the temporal 
storage of sludge in the secondary clarifiers, however, was taken into account. 
 
The analysis of the dominant pollutant removal processes at a wwtp learns that the nitrogen 
removal generally is the most sensitive process in low loaded wwtps. An assessment of the 
sensitivity of nitrogen removal to influent fluctuations will therefore give the most information 
on the necessary knowledge of fluctuations in influent quality.  
 
3.2.2 Selection of a reference wastewater treatment plant 
The analysis of the processes and parameters selected in the previous section was 
performed on a reference wwtp, representing a characteristic Dutch wwtp. In order to be able 
to detect general trends, this reference wwtp should: 
- perform well, i.e. should not have operational problems 
- be a (ultra) low loaded activated sludge system (food-to-mass ratio (F/M ratio) ≤ 0.05 

kg BOD/kg MLSS/day), as in the Netherlands over 65% of the wwtps is (ultra )low 
loaded [CBS (2003)] (MLSS = mixed liquor suspended solids) 

- have a capacity within the normal range (the average capacity of a Dutch wwtp is 
93,000 p.e. [CBS (2003)]) 

- be loaded according to the design 
- have an extensive database of operational and wastewater quality data. 
 
The reference wwtp selected is the wwtp ‘Katwoude’ of waterboard Hollands 
Noorderkwartier’. Wwtp ‘Katwoude’ has a design capacity of 86,300 p.e. and treats the 
wastewater from the villages Katwoude, Edam, Volendam, Marken and Broek in Waterland. 
The wastewater is transported to the wwtp by two pressure mains. Wwtp ‘Katwoude’ consists 
of a low loaded carrousel (0.042 kg BOD/kg MLSS/day) with a completely mixed non-aerated 
selector (270 m3), a completely mixed predenitrification tank (1,760 m3) and a 5 meter deep 
aerated carrousel reactor (15,840 m3), see figure 3.3. The total reactor volume is 17,870 m3 
and the total volume of the secondary clarifiers is 5,588 m3, see also table 3.5. During the 
whole year chemical phosphorous removal is applied in the carrousel. The effluent quality of 
the wwtp meets the requirements, as shown in table 3.2. 
The sludge treatment at wwtp ‘Katwoude’ consists of thickening and subsequent dewatering 
by centrifugation. The dewatered sludge is transported to wwtp ‘Beverwijk’ for further 
treatment. 
 
Table 3.2 Effluent standards and effluent quality of wwtp ‘Katwoude’ in 2000. 

parameter measured effluent quality effluent standards1 
BOD (mg O2/l) 4.6 10 
Ntotal (mg N/l) 5.7 10 
Ptotal (mg P/l) 0.6 2 
SS (mg SS/l) 6.1 15 

1 Effluent standards are assessed by the moving average over 10 subsequent 24 hour 
composite samples, collected at least 4 times monthly. Ntotal is assessed by the yearly 
average. The standards comply with the EU Urban Wastewater Treatment Directive [EEA 
(1998)] 



Wastewater treatment and influent fluctuations 

 47

anoxic
reactor

aeration tank
(carrousel

secondary
settler 4

thickener
1

anaerobic
reactor

centrifuge
sludge
storage

Influent

Effluent

dewatered sludge

FeSO4 secondary
settler 3

secondary
settler 2

secondary
settler 1

thickener
2

 
Figure 3.3 Schematic layout of wwtp ‘Katwoude’. 
 
Waterboard ‘Hollands Noorderkwartier’ has planned to install automated process control at 
the wwtp. As part of the preparations for this process control a number of online Danfoss 
sensors were installed and tested from September till December 2002. Figure 3.4 shows the 
location and the measuring range of the sensors. Appendix III gives an overview of the 
sensor specifications.  
 
 



Chapter 3 Interactions within wastewater systems 

 48 

overflow to
secondary clarifier

anoxic
reactor

Ammonium (NH4-N: 0-20 mg/l)
Nitrate (NO3-N: 0-50 mg/l)
Phosphorous (PO4-P: 0-15 mg/l)

Ammonium (NH4-N: 0-100 mg/l)

influent

aerator 1

aerator 2

aerator 3
anaerobic
reactor

 
Figure 3.4 Positioning of sensors at wwtp ‘Katwoude’. 
 
 
 
3.3 Analysis of the effect of influent fluctuations based on measurement 
data 
The effect of influent fluctuations on the effluent quality of wwtp ‘Katwoude’ was analysed 
using ‘routine’ measurement data and the data from the installed sensors.  
‘Routine’ measurement data stem from the measurements waterboard ‘Hollands 
Noorderkwartier’ has to take in order to monitor wwtp performance. At wwtp ‘Katwoude’ the 
routine measurements comprise, apart from influent flow records, 24 hour flow proportional 
composite samples of the parameters COD, BOD, NKj, Ptot and SS in the influent and NKj, 
ammonium, NO3, Ntot, COD, BOD, SS and Ptot in the effluent. 
The data from the installed sensors was recorded at an interval of 15 minutes.  
 
3.3.1 Analysis of ‘routine’ data 
In total 4 years (1999-2002) of available routine data were analysed on the following relations 
between influent and effluent: 
- influent flow – effluent of all nitrogen fractions 
- influent COD load – effluent concentrations of all nitrogen fractions 
- influent NKj load – effluent concentrations of all nitrogen fractions 



Wastewater treatment and influent fluctuations 

 49

Influent flow – effluent concentrations 
In figure 3.5 the effluent concentrations of the nitrogen fractions ammonium, nitrate and 
Kjeldahl nitrogen were plotted against the influent flow. The figure shows that apart from an 
increase in the range of effluent concentrations at daily flows of just above dwf (9.500 m3/d) 
no relation between influent flow and effluent nitrogen concentrations can be noted.  

 
Figure 3.5 Influent flow vs. effluent nitrogen concentrations (upper graph) and effluent nitrogen 

loads (lower graph). None of the nitrogen concentrations is clearly affected by the 
influent flow, although a large range is observed. Concentrations are measured as 24 
hour flow proportional composite samples. 

 
Influent COD load vs. effluent nitrogen concentrations 
Figure 3.6 shows the concentrations of the nitrogen fractions in the effluent plotted against 
the COD load in the influent. Like for the influent flow, no clear relation exists between the 
COD load in the influent and the nitrogen concentrations in the effluent. 



Chapter 3 Interactions within wastewater systems 

 50 

 
Figure 3.6 Influent COD load vs. effluent nitrogen concentrations (upper graph) and effluent 

nitrogen loads (lower graph). Concentrations are measured as 24 hour flow 
proportional composite samples. Again, high nitrogen concentrations in the effluent 
cannot be explained by a high influent load. 

 
 
Influent NKjeldahl load vs. effluent nitrogen concentrations 
The results of figure 3.7 illustrate the absence of a relation between the daily NKjeldahl influent 
load and the effluent nitrogen concentrations. This lack of correlation may be due to the fact 
that the adverse effects of a storm event on wwtp performance could be delayed and 
therefore remain unnoticed as both the underlying influent and effluent data from figure 3.7 
are from the same days. In order to take into account the possibly delayed effects the 
nitrogen concentrations in the effluent averaged over two consecutive days were analysed, 
with influent data from the first day. Still no clear relation between influent load and effluent 
quality was found. 



Wastewater treatment and influent fluctuations 

 51

 
Figure 3.7 Influent NKjeldahl load vs. effluent nitrogen concentrations (upper graph) and effluent 

nitrogen loads (lower graph). Concentrations are measured as 24 hour flow 
proportional composite samples. Like in figure 3.6, high nitrogen concentrations in the 
effluent do not seem to be related to a high influent load. 

 
Ntotal removal efficiency 
A decreasing Ntotal removal efficiency at higher influent flows has been reported in literature 
[Harremoës et al. (1993); Durchschlag et al. (1992)]. Even though no decrease in influent 
quality at higher flows can be noted, see e.g. figure 3.5, an analysis of the same data set 
reveals that the removal efficiency, calculated as 1 – ratio between the concentration Ntotal in 
the effluent and influent, decreases with the influent flow (see figure 3.8). As the effluent 
nitrogen concentration does not increase systematically with the influent flow (see figure 3.5), 
the dilution of the influent is apparently stronger than the decrease in removal efficiency.  



Chapter 3 Interactions within wastewater systems 

 52 

 
Figure 3.8 Ntotal removal efficiency (1-Ntotal effluent/Ntotal influent). Each point is calculated as the 

average removal efficiency of the observations within a 2,000 m3/d interval, except for 
the final point, which represents the average efficiency of all flows larger than 22,000 